e e
Contractor Designer Company
Compriy GOMAA BADER COMPANY
Contractor GBEGs-121
Refrence
Mame sign Cate 10783023 Timme
lssuad by -
Eng/ AHMED
Contractor FOUAD H\"“*t‘r‘JE
£33 | oo | MM | v [ HH | MM
Received by .
ER | B | 2l
&0 te 2N Db ¥ Ejp KXX Mate
St Reter e ot Mitararicy | G Ils mas sled aly Svort o b uvedl |
COHE - 3 Wark Acivity
7 | Sub Element of Activiny
| Description of Materials REPLACMENT FILL MATERIAL RESULTS
Locibiorio betied S65+230 TO 565+440 (-1.25)
565+220 TO S65+440 (-1)
MAR Approval No Date
Supplier Name
Texst Requirement Specification Clause
Reference Photos Yes attached / No
ltem | Description Unit Quantity | Asrival Date | Note
1 | Seie Analysis W3 5000 8/8/2023
. Atterberng Limits s ] SO0 o8/2023
3 Proctor L] 5000 /82023
4 CBR M3 SO0 1082023
Comments by: Comments by:
e fin 5000 Jgo- i) dytlan ikhpally o blall il |
APPROVAL STATUS
| Organisation Mame Sigm Date A-AWC-R
Contractor ENG/ AHMED FOUAD E».u‘-h"
= i
aa/ac Junef R34 ;::ﬁef
GARB™
Employars
Reprasantative
"Dtﬁl'll’

"'.lll-u_nwlnl:.i mﬂp::_l;.h-em.:h-ph

Fii: BIA, - Mnerial Inspecton Reguest Hev £, doo

Pape 1ad2




[oEay 1)
-pr'uuitrrﬁkﬂdﬂ-l; I“-‘h
SRR T} ’
i HCE i TR T FICE i
T el oy —
Contractor GOMAA BADER COMPANY Designer Compary
| Company
Contraciar GBEGE-121
Refrence
e Mame Sign Dake  10/8/ 1013 Time
CorerRHDT Eng’ AHMED
FOUAD
T B | Go | ] fv [ 1] v
Received by M
ER MAR
io | 8 | 2003
51 tn A2l ito 5 Kp 00 Nt
Leatin nel Depol Keferenc Fov W0 metir poink anly $at Km b used
Wi Batiuity
il Sty Element of Actiity
Description of
Materials ki
Low@ation to be
e S66 KM
Item Spacification Test Reguirment Test Result Attachment Remark
1 ASTM D75 Aggregate Sampling A:turﬁnggpuiﬂcatim
| Fl ASTM C 136 Sieve Analysks According Spacification
3 ASTH D 1440 Passing Seve ¥200 12.7%
4 ASTM D 4313 Atterberg Limit MN.P%.  MP% M.
5 ASTM D 2974 bdoisture oontent B.34%
& ASTM D 1557 Modifid Proctor 221
7 ASTM D 1BER CER 53.9%
Comments by: Comments by
bl fls G000l il Allae calipalls caliatioal mias
APPROVAL STATUS
Organisation | Mame ign g [Dare A-AWC-R
Cantractor ENG/ AHMED FOUAD MM
aafac * Fionqd e Do
GARE** A=/
Employers
Represent ative

" Degigiar

% AignmeagBridges! Cohrert oriy

Fliz: MR - bptprm| Inppeciion Fequedt e ey

Fage 2afd



1
" TG
Costiditien Meiabre (g) LA ITRg FIET.O TEION w0 YITITR 156808 PRO Z§45
Cumuinien Fanained & 1 124 = - 473 L] T4 PR, G LN
Cumalslv Passlng G Li Tad R 24 44 ans WC T. 7%
CBR B3
WT.OF gampis: BO0oD e
% 0 40 00
Cumuaiies Musired iy | 90400 | 7800 | oo
Curusive Retsnea W( 2020 3530 B850
Cummdatien Passing % 708 e EED
|C-General qrodient
wlaws mize{in) 2 15 1 4 i1 i wa #18 | Aa0 # 200
sy slos{mm] 500 ITE 250 1 2.5 1.8 4.75 20y | 0428 oanTs
Cumulmtive PESENG % 283 6 TE.4 [ E ] 528 Az 283 230 0.7 2T

g}




PROCTOR TEST

trial ma ¢ | i 3 i
Wi OF Mobd+ wot sall [ R FTT] 1onss
WE. WET 501 oy T AR 2ae 0
Wi Density EERL LIl b8 2,283
Thre Na, 7 ] i i ] . L) ]
Tare wi, WA | omn | oM | o2ae | ogad | dam | e | omm
WE OF st w0 & e Mal | aakr | s | mes | oz | o | ez | aa
Wi OF dry snil & mrs BT | jedT | il | onmear | EnrE | pzeTs | paa 1303
W, O wsier ia kY 50 11 14 TE LR LE
W O dry sl R4 | Es L e | o | oeeaa | e
Woaicr romimi % A% 2% S R T TAY % L
AV Waler oo hewid S LF 5 B4 1% LX)
s Doty LN LM LIS 1088

EEEE

Ty Bprmky

ERERE:




algeri mibd ol

O

i gl i e A0 s i) .

TESTING DATE WaT0N TONE maor | sarerm
lm L S b0
[Mm'l' Gamas Bedr e
| oparsta ty A MO AR
Walght of samphe 00 | gm
Wlghvt of aihirwind -Sry surfece semple () 184 | gm
Walght of satursted samgde in watse iC) i34 | gm
Weight of dey namphe afier hesdng (&) 1578 g™
Bauyite:-
[ ik somie gy = AT T
[ Aesanntapecitic gravity = AfAG) | 20 | |
Agerhbon = | B-Auk 4. #H1 L

Los Anglos abrasion  AASHTO-THS

Bogulty:-

s ey g
E000

Lk, Bagisear |

_ PimE
T

siga:s

I

S all Jaal

5o e 45

———

c--:--r-d--
o ot fdeh

Ll



ry Unit Waight of Fine Fraction (Yer) (gmicrm?)

|npmuﬂmﬂ Content (O.M.C) (%)

|upu=mc Gravity of Water (Ya)

'm-uw.r#nrw“ Smph

Weight of Wiet Fine Fraction [Passing 3/4)

of Dry oversive Fraction (Mo

|WHD¢1FHFHEHW (Mol

[retat weight of ory sampie:

|Wlt-' Content of overgize Fraction (W)

I'"m .. ... ‘th ; m

|F_lmtm of cversine Fraction By Mass (P}

e Fraction By Mass (Py)

=

Spedfic Gravity of over Size Fraction [G,,)
|Maximum Dry Density of Fine Fraction (Vo)
Specific Gravity of Water (Yy)




:E%: ‘é Electric Express Train - HSR el .u.......-:..-.:nl

California Bearing Ratio TEST




: =l EHOIMEERIHG COHSULTING GFFI0E ,-"":A
RECLEEST P P I N T

wljmbd mild  nl
Contractor Designer Company
Company COMAA BADER COMPANY
Contractor GB6G-122
Refrence
M MName ign Date 197852023 Time
Contractor Eng/ AHMED
FOLUAD
= T TR T T T Y
Recefved by
ER it
15 | 8 (2023
51l s ol te 53 Ky A Riote
Stathon Reference Dppat Reference Fiss Wil imiastar Biat ¥ ks el
Work Aetivity
Sub Ebsmant of Sty
Description of Materials REPLACMENT FILL MATERIAL RESULTS
: 565+220 TO S65-+440 {0.75)
Location Used
B SE5+210 TO 565+440 [-0.5)
MAR Approval Mo Data
Supplier Name
Test Reguirarment Specification Clause ,'
Reference Photos Yes attached / Mo Cther
tiem | Description Linit (Quantity | Arrival Date | Note
1 Swive Anahsis W3 S009-5.| 17/8/2023  |P¥Fas ]?L—vh-’-
2 Atterbeng Limits W3 5000 rad 17/8/2023 |1 Fney, et
3 | Proctor M3 59097 17/8/2023 [ Ban -
4 CHR | Mr3 5000 S o 197820249 e
Lomments by: __| Comments by:
s A 5000 Jlp o il illhally Ciledlall mis
Eas
APPROVAL STATUS
Drgansation | Name | Sign Date A-NWE-R
Zontractor ENG/ AHMED FOUAD w
i W 1 - [ |
T R —
Guﬂih . :
Employers
Representative
* Dmsigner

" Abgnmes { Brdges: Cubiert Dily

Fie- MIR - Maimrael mipection Request Rev E20cs Fagd 1al 2




!-Bﬂl!!-llll WHHUH.THIl- #FFIEI

RATERIAL it Bl K K
M“!Mla“;l"é ‘

_._',-u -JLA- -I TRTIR -—:-'I‘lllll
Contractor Dresigner Company
Gy GOMAA BADER COMPANY
Contractor GBE6-122
Refrence
—— ::;emmm sign Date 19782023 Time
Contractor R FM-».-E}' !
S [ 5 [ oo | ami] Y (A b
Recelved by H
MAR
ER 19 | 8 { b1
01 % &1 p ML Mt
Dwport Redwena Far lometer point only Sean Km i uud
Work Aciity
Suks Element of Adthrity
Soil [A-1-al
SEE KM
fterm Spacification Test Reguirment. Test Result Attachment Remark
1 ASTM D 75 Aggregate Sampling According Spacification
2 ASTM C 136 Sieve Anahysis Acpording Spacification
3 ASTh D 1440 Passing Sleve #200 13%
4 ASTM D 4318 Atterberg Limit MNP MNP HLP%
5 ASTM D 2974 hoisture content 4%
7] ASTM D 1557 Moditid PFroctor 2152
Fi ASTM D 1883 CBR 55.1%
Commenis byt Commments by
L.-L.J--SEE;B.._JI:I- Sy ol i’
LT |
APPROVAL STATUS
DOrganisation Mame D A=AWC-R
Contractor EMNG/ AHMED FOLUAD
JLi T - e
oafac* FAITTE ﬂ} ool d | re—d
GARB**
Employers
Aepresentative
* Desigaer

** AbgnmantTrdger Cubert only

File; MIR - BaDs I nigecbon Beguert Rey E.doo Pape 2of 2



 From Stetion S04+000 To Btation SE8+1T7

PARTICLE SIZE DISTRIBUTION OF SOIL

[TESTWG DATE 1703 ZONE 564+000 | BETe720
[iescstion P E5+000
[MAME COMPANY Gomaa Badr R Ne—
A-winual inspbehon tasl | operae by
EelGraden st
Acgrodation of bulk materials SAMPLE WESGHT [of 23540.00 g tablo clessify
alave &ive s 1.8 1 oy n e Wi PASE wall cimpnity
M Frtalssd {g) THLD 144806 Hide RLL-E AL &l WETE LAE ]
CarmelE Rl o D fral B 46340 HZRE.0 ETaTR 19mB0 16{45.0 PRO Lis2
Clirrslalies Arlaiad % LW} B 131 A ra 5.5 [ 1] Wo T.d4%
Cumdaive Passieg % | 5.9 T na 520 485 01 CBR 1%
oot meieyis redpticn BT L D
wna b 10 L3 204
‘Garadadve Rmeicad i 1000 F0L).00 .00
Curmutsive Reteasd %) 34,00 4060 B4.00
Conidithve Passing %| 768,00 #8.40 36.00
|C-Senera) grogient
sieve mizading i 15 i a4 e 1.} LL] ¥ie L] A 200
Bl slzegmmy 5000 37.5 5.0 8.0 125 8.5 475 200 | 0435 | 0076
Cumdashe Passlng % | 560 8IS .l T4 B8 UL 36.1 2 | 244 130
|

| Lanall

"-_: ;‘-_."'...-_' Wil juind

-




i
e = P P L
e i -
kel il
[TEE:I'II:- DATE EOME Aidend | BETET
w Matasinl Embsnkrant
W cighii af ez mokd - WML FEAX, Dy Dovuity L15}
Mol Volume: 2045 W aser pRaiEn Ve T8
triml o 1 i 3 4
Wi, O Mold+wet soil 1050 1SN I 1087
WT WET kL FLLE] JLaEd FLIFE ] ELTR ]
Wi Demsity 14 FX]1 ] 2301 1384
Tare Mo 1 W 1 1 1 1 i i
Tarswit, b 2540 24 614 o o2 L] .0 204
Wy D wersod & are [ELET (L] 1354 [ELE [ELE ] [FLY (LEA] (Fih ]
WL D dry il e fsarw BELS4 | D514 | 130eS | 130ES | G409 | e (PR T
W AW waer i L 4 nd LT LT (1] L
W O dry el 1358 L] A (LR ] niss [TEE HLI Wi
Wiy comiens Y 11w 1% 5% 1% 1A% TA% 3% %
AN Wmrr comens Y % 3% Fara W I%
Uiy Demsity i FET 152 2891




BCRC : Electric Express Train - HSR . —
L= S P S )
California Bearing Ratio TEST

[fEeTinG pare: [ code. EOME T
2 Text Results
Cpmpection % for Mold Miailure Batlo A fer Comgacicd Ve Eneking
[T 1 Taee: W id i ]
Wlotd Vol s | Fare edi | B e )
%- st | : [ 1ty | i I
£ ETTH BT [ i |
i ARE LA mainr BT [1]
Wl Bty ooy | e | Dry 1. (s N [N
Diry Demsity ot i i Friaiiers Camires % i Aweling Ratis 0%
Frooer Dmuily ;g i) | 3183




el ik
T T T
[RFE T
= ins

K

i R U LT IR .F|‘l':l

P T T I W P
shogubd miLs md

>

SYSLTH O AR

Contractor Desigrer Company
Company GOMAA BADER COMPANY
Comtractor GBEG-123
Refrence
Marme Sign Date 21/8/2023 Time
Issuad by
Eng/ AHMED |
Contractor FOUAD mwﬂ,g—
WM | T | HH ] A
Received by
MR
ER & | a3
Siwan Dito 50 ¥ X Rt
Sratin Reloremee Bapot Aed Fae MAameier paint onky St i b used
Wi Acth
i Elairal of Aty

Description of Materials REPLACMENT FILL MATERIAL RESULTS

SBbE+210 TC SES5-+a40 {-0.25)
Lacation to be Used 5654210 TO 565+440 {(Ferma)

S64+480 TO 5644560 {-2.5)
MAR Approval Mo Bate
supplier Hame
Test Requirement Specification Claise
Reference Photos Yes attached / Mo ather
item | Description “Unit Quantity | Arrival Date | Mote
1 Seiwe Analysis R 5000 20087203
2 | Atterberg Limits MA3 5000 | 20/8/2023
3 Proctor M*3 5000 20/8/2023
d_ CBR A3 S000 2782023

i Fn SOOD iy wohoal] Ay lhas cidlipally il s
APPROVAL STATUS
 Organisation Marme &l 5 Date A-BWE-R

Contractor ENG, AHMED FOUAD Iﬁ.‘avﬂf
ovacr | Bliwe dPDezaui d
GARB*"
Empboyers
Represantative

Designar
* Alignmant / Bridpes: Cehviit Onkr

Fil: BAI - hAatwrial e peciicn Requen Rey E dod

Page 1od 3



.pi‘ lH b | -rF-H w ll‘\-“
FOANBLT ) &
lHI-'HIIFlﬂI WHI-ULTHI mEF e
s L] ‘n e R
Contractor Designer Company
Campany GOMAA BADER COMPANY
Contractor GB66-123
Refrence
(L F]
by En;e - Sign Dawe 217872023 Time
L il \’M
etracter | FoUAD
i 0o | A Ty Ho| b
Received by - H
ER 21 | & | 2023
Py 01 s &3 W 1000 Man
Station Referencs Depad Referencs Fuir Mibaimaber padnt onky Seact Km bs uned
Work
ol Elemmant of Acthvity
Description of
Materials aall {fri-a)
Location to be
linsd 5646 KM
itam Spacification Test Reguirment Test Besult Attachmant Femai
1 ASTM D 75 Aggregate Sampling Aeearding Spacification
2 ASTM C 136 Sieve Analysis According Sgacification
3 ASTM D 1440 Passing Sieve m200 11.3%
4 ASTM D 4318 Atterbarg Lirnde H.P% M.P% MLPS
3 ALSTM D X974 Moisture content 7.3%
] ASTM D 1557 Maodifid Proctar 2.158
7 ASTHM D 1BE3 CHR S6%
Comments by: Commonts by:
amafn A SO0 Jlgor sl ddhlas wmiiihally 1dyoiloalt P
APPROVAL STATUS
Organisation MName Sign Date A-AWC-R
Contractor .. ENG/ AHMED FOUAD by and—
T — - T
ovact [Pl ed Fos zoud ?ﬁmr—-LJr
GARB**
Employers
Representative
* Deggner

** AlgnmantBridpes: Oofverm only

Filg: MIK - Mgierial Impection Requast Rev E-doc

Page 2 cd3



Eleciric Exprosa Train - HSR ™ |
mmamwnuﬁumm a.m.m,.g R L L
Section - T From FORA To MARSA MATROUH Ll —

Frem Sttior B54e000 To Suton S610177 =

PARTICLE SIZE DISTRIBUTTON OF 50IL

[TESTwG DATE IBT0L T cooe ZONL SEH000 | EAT+T2D
Ko S66+000 i i Matertal Beabanl
[HAME COMPANY Goman Badr -
Lvimeisl imagrection test |  ocperate by
ZGradignt test
hﬂmmm SAMPLE WERGHT [l 2200000 gm iabie classiy
ddiia ke 2 18 1 ar3 n b ] i PALE il Cleasify
Wasa melmingd (g) TE3 1350 A0 e 2484.0 a0 fro bl Ada
Curmudaihvl Fitained (5 TRaA 2EEE E164.0 BRI EA ] 113880 k0 PRO 2458
Cumutitiva Fstsined % a4 iE 14 WA ani 1.8 (1 W 3
Gumasive Famsing % [ #0 F & n Bop 8] ana CRR 56 (%%
LB-sefft materio! aradation. WT.OF sample 500 00 am
BheE il 1 40 Faii)
Cusnduties Setwrsd i3 | 160,00 258,00 000
T v S e T 12.03 560 BE.00
Comubilivs Pesing %| 52,00 40,50 12,060
skve sloe{in) z 1.5 1 34 112 e #4 @10 | WA o 200
alirdh fize mm) 0.0 ns 250 8.0 125 1.1 475 .00 D425 0ors
Curtulstiae Paasing % T B8 a1 TED (] 48,2 A4 244 174 144




= . - . - e .
=i | e =l el
l K ; e B Al B Sokdre Sty To 1D Ak - MATIOUH sl ol e [,
i s © Seotion - T From FOKA TO MARSA MATROUH ., -
b
L T PATTA D e Froe Sustios H4+H00 T Staton BE+17T
PROCTOR TEST
TEETING DATE Z0NHE B0 | EeTeT30
lxcatien
- s bariml Embankmart
WeAght il piigily ikl 5 G MAK Dy Dmainy L=
Mold Yolume: PR W ker o % L E" ]
trial po 1 i 3 4
WL OF Muold+ wet snil 10SEAD H7S4D HEML ) B
W, WET S0 P ! i 0 PR ] L
Wi Eeensity =137 L% T i1 ]
Tare Mo, 3 3 [ i in 1 ¥ q
T wit. 1613 I A Mg 47 47 72 213
Wi (M wed sell & rare (LR (LEE] lana 4l 1495 185 (ETE 1363
WL O dry 5ol & Enrr 13854 | 13ess | p34er | p3asl (T1NG (EIN 1263% | 12esa
Wi, (W warer iy it aa a4 [ ] K4 LF] o
W O iy il (THE] 1nas (LT 1] (1 1168 w7 25,1
Waker conionl ¥ 1% 12% LR L LS 3% T9% T L T
A Waizr consean % R B T T4
vy Dessiny 1M 5087 FRE LisT

Bry Deraly

- ..;H'.I._L_'_';-_i_ = :. e —

%

B
‘Wabsr comant ¥




N LU

Electric Express Train - HSR L --.---#.-.-iﬁl
California Bearing Ratio TEST
Baamo0l | sarerie
imtankmant

Masiture Rntie Alter Comparied Mald

4

. Priadd WT.
W W

| oparain i
Eﬂilrﬂ-ﬂ ﬂﬁ{ﬂ:‘_ﬂ

Tars B

WA T jgm)
Wei iy

Oy Deasiing r.{wq

Prictar

1
W (g IEARE o TErighr (o s EETT
U O mawr T Dk reare .
W, 1340 Fegde gt (e} | (K180
Bl beuird O meman e T3 il P 5 [

Load (48]




il KK A

FhE iDL (SRS A Tiek e
HECILIEST ....-J--I-—L-llqu——'l-um-...-u.-#
J..'-J.p =l s ,

LR e Rl

Cantractar Designer Company
Compainy GOMAA BADER COMPANY
Contractar GB63-124
Refrence
lasued by Name Sign Date 26/8/2023 Time —
Contractor Eng/ AHMED
FOUAD
| oo [ WM | v | e | haw
Received by
N i B ik d

51 1a 521 Dieo 53 K 00 Miods
" Evgnbas Aeference Depot Relerenoe !wmﬂﬂmmumd

CODE - S Elwersnl of Actiity
Diccrighion of Materials REPLACMENT FILL MATERIAL RESULTS 1
; SEATAB) TO S60+560 [-2)
Location to be Usad 564+420 TO 564+560 [-1.75)
MAR Approval No Date
Suppler Name
Test Requlrement Specification Clause
Rederence Photos Yes attached / No Dther
item | Description Lt Chua | Arrval Date | Note ;
1 Seive Analysis M3 5::_11"; 24/8/2073  |PB aw——aiuld
2 Atterberg Limits =] spag” | 24/8/2083  |PR
3 | Proctor M3 SO80 | 24/8/2083 W Fag—s
6 |caR M#3 seal | 26/3/208%  |o g s
Comments by: Comments by:
il S000 , Py o) Giglls ool ally oSl b
AFPPROVAL STATUS

Chrganisation Mamie Sign ’ [rate A-AWC-R
. .

Ntractor  ENG/ AHME f@}j =
aa/ac Flinie cu . .
GARB** ’
‘Employers i
Representative
" Deilprer

= Mgnment [ Bradges Cubvar dnly

" File: FK - Mwwral Sapeiion REqUESE ey E.doot Foge 10f1

E



MATERIAL

CTION

INSPE

i gl
el il can e .-ﬂiiitﬁ
[ErEt ] TR -

IR

-~

REQUEST T I E e —
Contracior Dresigner Company
GOMAA BADER COMPANY
Company
Contractor GB&62-124
Refrence
o Mame Sign Date 26/8/2023 Time
Contrackor Eng/ AHKIED
FOILIAL
TER | DD | haa | WY | H | M
Received by H
ER 5 | 8 | 2023
510 521 Dl R EHK Note
Stwtion Referamce Depat Beference For Kiksmesner poin aady STarl Gm i sseg
ek Activity
Sl Eberrant of Activity
Description af i
Motarials Swil {A-1-a)
Lecation to be
tised 563 K.M
Iterm Spacification Test Requirment Teest Result Attachment Remark

1 ASTM D 75 hggregate Sampling Aecording Spacification

2 ASTHM C 136 Shvm Analysis According Spacification

3 ASTHM D 1440 Passing Sieve 200 12.1%

4 A5TM D 4318 Atterberg Limit WP

5 A5TM D 2974 hdadstiire content 2.04%

& ASTHM D 1557 Modifid Procior 221

9 A5TM D 18E3 CAR 54.3%
Commants by; Comments by

i pa SO0 Yy el dlhan i pally il i
APPROVAL STATUS

Organisation Mame Sign o —F Dato A-AWC-R
Contractor ﬁmwm EDFouAD b IR
as/ac * o DU [T
GARB**
Employers
fReprasantative
" feaigrer

*® Abgnrantfndpes: Cubvert only

Fild: M1IK - haafunial bapection Requen Rev B dog Page Xaf 2




© ElcwicExprsaTrin HIR - = !

;.: e ?;mmﬁmm L el g
1;;::%;&&%% ] " . —

PARTICLE SIZE DISTRIBUTION OF 301L

E-_TWE Tz o OHE SIH0H | oeneion
[HAME ComPANYT -ﬂ.:::m — RaRAma
Laisupd insaection e |___operate by
Z-Gepdign bl
L4 gradation of bufk matenisis SAMLE WEICHT f2 24342.00 am e p—
Ehove gl z i5 i aa a s #a PAES soil clansify
Wxnn retaned [g) Lo T AB5E0 mgdn A0 mraa AB4E E ] Al-a
Curraiziive Ratsbed [gh &8 26328 30 BB 107488 1397ES i8I PR 2483
Curasistve Bstsined % n 10,4 T3 ELY] o ] BT PRIO.CONT 2H
Gibrndiiva Passing 73 BE 83 Lr 8D .o e WC eorr .04%
CBR 54.7%
| aafs mateaol acmoation P06 S =00 gm
ey diae 10 40 08
Eursidutive Besaled ig) | 162.80 24,34 L RE
TR R ] aunrE LU GE.E
Cumubiive Fasdng %| 6023 873 e fer
abeve sire{in) 2 1.8 1 4 1 b1 LE] #42 # 40 #3200
#lova gizsfmm) 500 ars 50 1] 128 35 4,70 il 1] L4285 Qors
Cumuiswve Fissing % | B7.2 E:EE THS L] 6.0 4.0 354 240 185 124




ki
el Bl gl 5
AT

|TEETMG DATE
|iocatinn
[MaME CoOMPANY

WL T Mk et ERGETS L1008 TR ATFEA

AL My EA k] B LL] v S

Tare Na

Tt il
We TH war sl & rmre

i
Ta3s = B 1w
(EFE T
Wi O iy 5ol & e 13138
1%
(18]
17%

1.

4T LT L1 dd
LE] 53 rA 152 1T
LULLA KN LELD LT LT [FE ] 134

FHAHE
¢
:
E
¢EIE|E|=
:

Wi O waier
S OH iy mail

AV WalT Chaten Ve L% .15 A L AL




I'rEmmTE IRRIEEY BOSHE 53 +m0 I it
fizcanon PR30
Im — Maieital Eslankriani
I agaTHl iy GO PASE )
Waelght of sampia 0 o
Walght of saturated -dry surface sample 5] WELE o=
Waight of extumtad campls in water {C) Ty =
Winightof dry sample iftar harting (A 10ea4 i
Bulk speaific genvity = & § [B-C3 1178
_*EE_EE‘““W"'""‘“ e
Aunehition = | B-AJA 5114 ]
Results:-
Waight of sampls | Wakgh! = nampn s=er teal i raon
ihﬂnhﬂhﬂ o esesdin
5300
suuif i
E_.l-ﬂ.‘l__.ml
Bl t‘l—'h..ﬂ:r
li.‘:_.h-—:__.hﬂl
(6 mid, )




|Optimum Meisture Content (0.M.C) (%)

5

|Spocific Gravity of over Size Fraction (Gu)
|smm¢ Gravity of Watar [Y,)
gm

|weight of Wet aversice Fraction Retained 3/4) gm 8645
|t of Wet Fine Fraction (Passing 3/4) gm
Inwnu.nunmmm gm 8055
|welght of Bry Fine Fraction (Mol gm
Total Weight of Dry Sample gm 22524
[Water Content af aversize Fraction (W) % 0.07
e -
|Fﬂu1tuinnlﬂl- Fraction By Mass (P,) % 35.76

Fine Fraction By Mass (P} %

WePpt WePe 8.04

|Specific Gravity of over Size Fraction (G
[Maximum Dry Density of Fine Fraction [Y,) emfem®
Specific Gravity of Water (Y,,)

(YO * GM * Yw)

((YDF * PC) + (GM * YW * PF))

Fodl
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